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Commodity — ' % ' . Class Cert. No.
Mo ASTM ABT2 GBOJAG92/ : :
Biaigattn CSA 350W iy ; e % T et 2014-11-17
Chemileal Compaosition (%) “.. Tensile Test Impact Test (V-notch)
Dinprmions Heattio, [ A G T ot [l Fe SRl A T no T an Toet ] T0. ool Gomaon® ] viota [ ava | 3 | 2 | 3 kimoact Spocimen Size
& Length " |welomd S I I " |CE™] siengin 1! Poift|Elongation™ | 1eld AR
(ko) X700 | %1000 | %100 %1000 X100 N/mme t|. % () o
24X7X55 i T od ToF 29 524 A . . 2a.0] 0.7
40.00 FT E 177928 [ 4 909 1§ 16 B 24) 1o g 4q] 4 I 527 41j “ 25.00 0.78
24X7K55 9 051 IRl A e 518380 T 77250, 0.76
40.00 FT E177929 | gggal 17 15139 o o qg 4l LT 1 W gl 3e1| o ooad] 076
2AX7X62 > ' [ 7] I B : : 517 386, .- 250 0.75
P E177128 |, oo 19 1968 19f [ g 4 19 34 sel| e8! U5 07
D4X7X62 s P - : " 7.0] 0.7
40.00 FT EIPT606 | oopgl 19 19359741 15 26.0] 0.7
24X 762 3 i . 278 0.7
40.00 FT RATT864 | gq7d 18 149 24 8 37.0] 0.74
DaX7X62 * 57.0] 0.7
40,00 FT F112010. | gaed T 19 G820 O, 26.5 0.7
24%7X02 . {Srg 26.0] 0.7
40.00 FT E177919 | 5474 17] 134 5729 7 2501 0.7
24702 = 1 6 B To5.00 0.7
40.00 FT E177920 | 4 40g 19 19 54 2§ 74 . 255 0.7
AX12-3/4X104 p T 6.0, 0.74
4060 £ N 026808 | ool 19 16 67 23 a0 T - o
A 3 B AT 13
SUB TOTAL 35.74 i ; 2 PN
(Note) (1) Cea: (CE=G+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) " (2) Gauga length.: 200 min (3) Yield Ratio = YP/TS
C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
. . ABOVE SPECIFIGATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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